Joint Part

Ref No Part No Description Qty |RefNo Part No Description Qty
1 Cortrol Parts 1 21 |GB6177-86 Nut M8 1
2 Hinge Comp 1 12 |GBT93-1987 |Spring Washer10 4
3 Pin Spindle 1 13 |GB%% Washer 8 4
4 Connection frame 1 24 |GB6177-86 Nut M10 |
5 Pin 8x42 1 25 |GBT93-1987 |Spring Washer10 |
b Deep Furrowing Resistancey 1 16 |GB%% Washer 10 1
i Clip 1 1 27 |T0505005 Engine Bearer |
3 Hex bolts Méx10 5 28 |T0306007 Belt Protector 1
4 Gasket Washer 6 1 29 |T0306006 V-belt 172963 2

10 Torsiom-bar Spring 1 30 |GB5787-86 Hex bolts M8x14 4
1 Tensioner Spring 1 31 |T0306006 V-belt Guard A 1
12 Take-up Tumbler Backing Rell 1 32 |GB5787-86 Hex bolts M8x35 4
13 Drive Pulley Comp 1 33 [E1100000 Gasoline Engine |
14 Tensioner Jointing 1 34 |T0306200 Driving Pulley |
15 Pin §x42 2 35 |T0306006 V-belt Guard C 1
16 Rotary Tiller Parts 1 36 |GB9% Washer 8 |
17 Clip 2 2 37 |T0503006 Connecting Plate 1
18 Hex bolts M10<70 1 38 ([T0306004 V-belt Guard B 1
19 Hex bolts M8x16 2 39 ([T0502000 Gear Box unit |
20 Handra 1 40 [T0505007 Trarsterse Catte Stick [Seletd Fithy |




RAIDERMN

Joint Part






